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Test Report No. 391500-03

Emission testing within the scope of a National Technical Approval (ABZ) for
construction products - approval testing -

1 Transaction
You placed an order with us to test a sample of the construction product mentioned above.

The emission test is performed according to National Technical Approval for construction
products (abZ) in view of Approval Principles for Health-related Evaluation of Building
Products (AgBB-System).

The individual results as well as type and extent of the tests are summarized in the annexes.

TESE DI crusmsnimmassismo e onsssms Approval testing
Construction product tested .............ccccvveeviinne Several-layer construction of an elastic flooring
into the stainless steel tub
Sample designation ....c.amwsin s Conipur KF FL
CUSTOMET i arermimmssismmsreyasmrs s BASF Construction Chemicals AG
Orderdate ..ccoeeeeeeiiceeieeccc i 19.10.2009
Y OUPF FOIOTEACE s swmmoanssmssssessessssmmmnn somyan Jirgen Widler
Report designed bY ......ccccceeevreriinninicinn Dipl.-Ing. Gerd Bittner, direct dial —213
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Notified Body No. 1658 i

EN 14041 Accredited by Deutsches Institut flir Bautechnik (DIBt) [ O 7o

EN 14342 as testing laboratory, inspection body DAP-PL-3457.00

EN 14904 and certification body (PUZ) Accredited for the lest procedures mentioned

in the Addendum lo the DAP-Certificate
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2 Brief description of the sample material

Brodael DaMfe womsnnmmemmmsisoainios Conipur KF FL

Denomination of the product..........cccceeeeennee. mixed elastic, flame retardant 11+2+2 mm
floor covering

Description of the construction product*......... Forbo 522 Adhesive
PE-Foam with fabrice ,Duolastic”
Conipur 248

Conipur 249 FL
Conipur 224 FL
Conipur 3200 W
SAMPLING +evveveieieiei by the customer
(Protokoll making testspecimen des
Beschichtungsaufbaus)
Date of production.........ccccoeecveviieeeiiciiieeccines 05.10.2009 - 16.10.2009
TFl reference No......cccccocevivvicniiinsciiineciin e 09-10-0101

X P .
Customer’s information

3 Summary of the test results

In view of its emissions, the tested sample of the construction product mentioned above
fulfils in every particular the requirements of DIBt (results and comments cf. Annex E).

This report does not substitute any National Technical Approval within the scope of a building
control procedure.

4 Annexes

The individual results as well as type and extent of the tests can be found in the following
annexes:

Analyzing sheet of DIBT ADAM 391500-03
Emission measurements E 391500-03

Annex from BASF  Protokoll zur Herstellung Bechichtungsaufbau in Edelstahlwanne

The annexes marked ? are based on tests accredited according to EN ISO/IEC 17025.

o
Aachen, 08.02.2010 {, | \ //7 )
Nl ? Dr. Ernst chécﬁar

The present test report is established to the best of our knowledge. Only the entire report shall be reproduced. Under no
circumstances, extracts shall be used. Furthermore, we apply the “General Terms and Conditions for the Execution of
Contracts” of the Textiles & Flooring Institute GmbH, also with regard to the order execution.
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